*Please Note Meeting Day Change*
COLORADO CITY METROPOLITAN DISTRICT
PUBLIC NOTICE
BOARD OF DIRECTORS REGULAR MEETING

A regular meeting of the Board of Directors of the Colorado City Metropolitan District will be held Wednesday,
May 9, 2018 at 6:00 p.m.

VAW R

© oo N

10.
11.
12.
13.
14.

CALL TO ORDER.

PLEDGE OF ALLEGIANCE.
QUORUM CHECK.
APPROVAL OF AGENDA.
APPROVAL OF MINUTES.

Regular Meeting April 11, 2018
BILLS PAYABLE
READING BY CHAIRPERSON OF THE STATEMENT OF CONDUCT AND DEMEANOR.
CITIZENS INPUT.
AGENDA ITEMS:

a. Discussion / Approval:
Colorado City Metropolitan District Waste Water Utility Plan

b. Discussion:
Water Utility System

ATTORNEYS REPORT.
NEW BUSINESS.

OLD BUSINESS.
CORRESPONDENCE.
[...]
Colorado City service area boundary seen in Figure 2. Of note, the accuracy of the meter
employed at the sewer connection between Rye and Colorado City has come into question.
Mediation between CCMD and the Town of Rye is currently in progress as to the accuracy of the
meter and the quantity of wastewater sent to the CCMD WWTF. Both parties anticipate a
resolution in the near future.

The Town of Rye has no obligations or responsibilities for the operation and maintenance of the
CCMD WWTF. The Town of Rye pays a fee to CCMD based upon the amount of wastewater
delivered from Rye to CCMD but has no other responsibilities for the CCMD’s collection,
treatment or discharge of the wastewater treated by the CCMD WWTF.

1.3 Utility Plan Document Structure

The Colorado City Metropolitan District/Town of Rye Wastewater Utility Plan contains the type
of information that may be used in the Colorado Site Application Process (Guidance Document
for the Site Location and Design Approval Regulations, For Domestic Wastewater Treatment
Works. Regulation Number 22, November 2007). This utility plan is a stand-alone supplement to
the PACOG 2012 Water Quality Management Plan (PACOG 2012 Guidance Plan, December
2012).

The Colorado City Metropolitan District/Town of Rye Wastewater Utility Plan addresses the
utility service area for the existing wastewater treatment works. This WWUP provides basic
information for the wastewater treatment works plan related to:



. Treatment works information to assist in preparing site application amendments or
discharge permits;

2. Available water quality data and assessments. Generally, this information will mirror
available water quality assessment reports developed by the Water Quality Control
Division and may include, but is not limited to:

a. Preliminary Effluent Limits (PELs),

b. Caopy of issued permit limits,

C. Summary of the WQCD Water Quality Assessment (WQA) analysis,

d. Low flow analysis,

€. Pollutants of concern,

f. 305(b) listings,

g. Monitoring and Evaluation listing,

h. Temporary modifications,

i. Recommended or adopted total maximum daily loads (TMDLs),

J- Local or PACOG studies and water quality analysis, and

k. Permittee generated technical memorandums and recommendations.
3. Wastewater management strategies for a treatment works, including collection systems;
4. Facility information to assist in preparing total maximum daily loads, waste-load

allocations and/or other watershed planning efforts, as appropriate or necessary;

5. Assurance that adjacent utility plans do not overlap and provides a regional consistency
statement.

6. Existing demographic or updated population information.

oLy Service area map and/or any expected future expansions of service area.

The Colorado City Metropolitan District/Town of Rye Wastewater Utility Plan is referenced in
the PACOG 2012 Water Quality Management Plan. The Colorado City Metropolitan
District/Town of Rye Utility plan is maintained by the utility for planning and permitting
purposes and can be amended by the utility as necessary and appropriate. As such, the PACOG
2012 Plan may not be updated when a utility plan is amended and the most current utility plan
remains the controlling document for site application and permitting purpose as referenced. This
process is intended to facilitate the timely processing of this utility plan.

A common table of contents has been established for all wastewater utility plans that are
designated as supplements to the PACOG 2012 Water Quality Management Plan (December
2012). As such, there may not be any available information for a specific table of content topic
and the utility plan will simply note that no information is available or in some cases un-
necessary for a given topic.

This wastewater utility plan contains available information and engineering or other water quality
documents, or summaries from the Colorado wastewater discharge permit. Not all information



generally required for the site application process may be available in this document. The utility
plan is designed to be updated and amended by the utility or community as necessary.

1.4 Certification of Consistency with 208 Plan
The Colorado City Metropolitan District/Town of Rye Wastewater Utility Plan has been reviewed
and found consistent with the PACOG 2012 Water Quality Management Plan as approved by
PACOG on December 6, 2012. The consistency review determined that the Colorado City
Metropolitan District/Town of Rye wastewater utility plan is not in conflict with any adjacent
wastewater utility plans, service area and this document meets the intent of a 208 Plan. This
wastewater treatment facility has been responsible for treating both Colorado City Metropolitan
District and the Town of Rye wastewater since consolidation in 2010. There are no other entities
that are to be included at the CCMD WWTF through the planning horizon of 2037.

1.5 Facility Name and Location
Colorado City Metropolitan District Wastewater Treatment Facility, located in the NE 1/4 of the
NW 1/4 of S20, T24S, R66W; 3160 Applewood Drive, Colorado City, CO 81019; at 37° 57" 02"
latitude North and 104° 48' 21" longitude west, is authorized to discharge to Greenhorn Creek
under permit number CO0021121. The treated effluent from the WWTF is discharged to
Greenhorn Creek then flows 19 miles to the Saint Charles River which then flow approximately
12 miles to join the Arkansas River slightly northwest of Vineland, CO.

1.5.1 Colorado City Metropolitan District Contact List
Table 1 — Colorado City Metropolitan District Contact List

District Manager David Valdez (colocitymanager(@ghvalley.net)
4497 Bent Brothers Blvd.

Colorado City, CO 81019

Phone (719) 676-3172

Certified Operator in Responsible David Lewis, CWP

Charge PO Box 863

Firestone, CO 80520

Phone (303) 619-7692

Wastewater Plant Operator Gary Golladay (colocityww@ghvalley.net)
3160 Applewood Drive

Colorado City, CO 81019

Phone Cell (719) 676-3396

Administrative Office Karen Davis (colocityreception@ghvalley.net)
4497 Bent Brothers Blvd.

Colorado City, CO 81019

Phone (719) 676-3172

Director of Public Works Donny Schied (colocityutil@ghvalley.net)
4497 Bent Brothers Blvd.

Colorado City, CO 81019

Phone (719) 676-3172




1.5.2 Town of Rve Contact List

Table 2 - Town of Rye Contact List

Mayor Mickey Smith (Mayormls325@gmail.com)
PO Box 236
Rye, CO 81069
Cell Phone (719) 214-9662

Town Clerk Deb Decker (ryve.town.clerk@gmail.com)

Phone (719) 489-2011

Board Trustees

Sonny Jackson (windjam22@@aol.com)
Marty Rahl (ryerahl1948@gmail.com)
Kirstin Nelson (rvenelson | 6@@gmail.com)
Sam Serracino (swhomesam{@yahoo.com)

1.6 Summary Table from 208 Plan

Table 3 - 208 Plan Summary Report (As Updated)

Colorado City Metro District

TYPE OF PERMIT Domestic - Major Municipal, Mechanical Plant, Seventh Renewal
Permit Number: CO-0021121

Permit Issue Date 29-Sep-14

Site Approval 4628

Permit Expire Date 31-Oct-19

Facility Location:

3160 Applewood Drive, Colorado City, CO

SIC Code: 4952 Sewerage Systems
Facility Classification: Class B
Facility Hydraulic Capacity: 0.4 MGD

Facility Organic Capacity:

721 lbs BODs/day

Major Changes from Last Renewal

e Permittee is required to sample for pretreatment pollutants annuaily.
The Division added metals, total phenols, and cyanide sampling
analysis requirements in this permit (Part 1.A.2). For reporting
purposes, the Division added a limit set “P” to indicate that these
parameters are associated with the pretreatment program and for data
entry into EPA’s ICIS database.

e An industrial user (IU) survey requirement has been added to the
permit.

e An inflow and infiltration (I/T) reduction requirement has been added
to the permit.

Treatment Works:

Influent auger for screenings removal, low functioning cyclone type grit
removal, influent flow measuring device with a capacity of 5 MGD, three
SBR basins, three secondary effluent EQ basins, ultra-violet disinfection
system, three aerated digester basins (two in operation)




Colorado City Metro District

Lift Stations:

There are no lift stations in the area.

Chemical Usage

None

Biosolids Treatment and Disposal

Biosolids are treated in the aerobic digesters and removed weekly by
Veris.

Compliance Schedules

No compliance schedules were included in the most recent permit.
However, two special studies were initiated as requirements for the new
permit, listed as follows:
o An industrial user (IU) survey requirement has been added to the
permit.
e An inflow and infiltration (I/T) reduction requirement has been added
to the permit.

Infiltration/Inflow (1/T)

Evaluation of system was initiated in 2015 and will be complete by 2019.

Service Area:

Colorado City Metropolitan District and Town of Rye are serviced at the
WWTF. Total service area is approximately 39 square miles (CCMD =
34 square miles / Town of Rye = 5 square miles)

2010 Service Area Population
Estimate:

Colorado City = 2,193

Rye = 160

2017 Septic Systems (OWTS) within
CCMD and Rye

40 — CCMD; 4 - Rye

Accepts septage from OWTS systems

No

2037 Service Area Population
Estimate:

3960 with 3% growth for CCMD, 0% for Rye

2037 Septic Systems within District

100 — CCMD; 4 - Rye

Persons Per Sewer Tap:

1.78

Per Capita Wastewater Flow
Estimates:

185 gallons per person per day (high per CDPHE standards)

2017 Average Daily Effluent Treated:

Minimum 3-mo flow = 0.29 MGD, Maximum 3-mo flow = 0.40 MGD

Plant Expansion:

Plant expansion planning to begin in 2019

Discharge Point:

001A / 001P following disinfection and prior to entering Greenhorn
Creek 37°57°02”N, 104°48°21”

Waterbody Identification:

COARMAO9 Greenhorn Creek

Receiving Water Designation:

COARMAO9 Greenhorn Creek. Use Protected

Receiving Water Classification:

COARMAO9 Greenhorn Creek Aquatic Life Warm 2, Recreation Class
E, Agriculture

303(d) Listing Regulation #93

The final receiving stream to which the Colorado City Metropolitan
District WWTF discharges is not listed on the State’s 303(d) list. This
stream is listed for monitoring and evaluation for dissolved selenium.




~ Colorado City Metro District

According to the Division standard procedure, the Division’s
Environmental Data Unit investigates issues of water quality standard
exceedances. If it is determined that the water body is impaired, the
segment will be added to the 303 (d) list.

Temporary Modifications Total Recoverable Arsenic Chronic=Hybrid until 12/31/21

Water Quality Pollutants of Concern | Total Residual Chlorine, E. coli, and the following pollutants to identify

potential industrial users (TOTAL for all compounds): Arsenic,
Cadmium, Chromium, Copper, Lead, Mercury, Molybdenum, Nickel,
Selenium, Silver, Zinc, Cyanide, Phenols

1.7 Existing Wastewater Treatment Facility

1.7.1

Treatment Process

1.7.2

This facility consists of a headworks facility featuring an auger and pista grit for the
purpose of screening and grit removal. Following the headworks is an in-channel flume
with associated ultrasonic level monitor to provide real-time reading and recording of
inflows. After flow monitoring incoming wastewater flows into a splitter box that diverts
into three sequencing batch reactors. These reactors are automated using a PLC timer to
aerate, settle, and then decant every 80 minutes. The decanted effluent is drained into an
equalizing basin and then pumped over to the UV disinfection building. Effluent is then
disinfected, flow monitored through another ultrasonic level read Parshall flume, and
then discharged into Greenhorn Creek. The solids from the bottom of the SBR basins are
pumped into one of three digester tanks where the solids are gravity settled. The centrate
from the digester tanks is pumped back to the headworks and the liquid solids are hauled
separated and hauled approximately every 18 days. This facility has not modified or
improved any processes since Site Approval 4628 in 2005. According to Site Approval
4628, the hydraulic design capacity of the facility was estimated to be 0.6 MGD (0.93
cfs). However, there is an amendment to the site application dated November 4, 2005
specifying that the design capacity was reduced to 0.4 MGD due to lack of available
funds during construction. This is referenced in another letter from the Division to the
Colorado City Metropolitan District dated November 5, 2004. See Figure 3 for a
schematic of the existing treatment processes at the existing WWTF. Note that the
legend states the plant is rated for 0.6 MGD, however, due to financial restrictions, the
plant was only completed to 0.4 MGD daily average.

Discharge Point

Colorado City Metropolitan District is authorized to discharge from the Colorado City
Metropolitan District WWTF (located at 37° 57' 03" latitude N, 104° 48' 22" longitude
W) at the following discharge point - 37° 57' 02" latitude N, 104° 48' 21" longitude W
according to the CCMD WWTTF Discharge Permit Fact Sheet. The WWTF discharges to
Greenhorn Creek, which ultimately discharges to the Saint Charles River 19 miles
downstream. There are occasions where Greenhorn Creek is a dry stream upstream of the
WWTF discharge point, which represents the low flow condition in the Water Quality
Assessment completed by CDPHE’s Water Quality Control Division. See Figure 5
discharge location into Greenhorn Creek and Figure 6 for confluence of Greenhorn
Creek and Saint Charles River.







Figure 6 — Confluence Greenhorn Creek and Saint Charles River

1.8 20-year Capacity

Based on the November 4, 2005 amendment to the Site Approval 4628, the design capacity of the
domestic wastewater treatment works as 0.4 million gallons per day for the 30-day hydraulic flow
and 721 pounds BOD:; per day for organic loading (30-day average). According to documented
flows to the WWTF the CCMD facility is currently at its rated capacity.

1.8.1

Timing of Expansion

As recently as April 2017 the WWTF has experienced flows at or above the rated
WWTE’s capacity of 0.4 MGD. At 80% hydraulic capacity or organic loading of
permitted levels, the Colorado Department of Public Health and Environment requires the
managing agency to begin evaluation and design of capacity expansion. The Colorado
City Metropolitan District currently is evaluating the impact of potential I/ issues on
influent flows to the WWTF. Calculated flows per capita (being as high as 185 gpdpc)
and recorded high inflows to the WWTF during high rainfall events would seem to
indicate that I/I levels may have an impact on elevated inflows, especially during high
run off and rain events. However, the CCMD service area has recently experienced both
residential and commercial growth which may also be contributing to the elevated
influent flows to the WWTF. Tt is likely that both conditions are contributing factors to
the increasing flows at the WWTF, and CCMD may need to consider an expansion to
their WWTF in the near future. CCMD is currently in discussions with the WQCD
regarding this very topic. As mentioned above, CCMD and the Town of Rye are
currently in mediation regarding wastewater quantities being transferred to CCMD and
what relative costs should be allocated to Rye for the collection and processing of the
waste from the Town of Rye. Ultimately plant expansion will require that both entities
are in agreement as to the expense to each for such expansion.

9



1.8.2

Implementation and Scheduling

As mentioned in Section 1.8.1. the CCMD WWTF is currently experiencing inflows at or
above its rated capacity of 0.4 MGD for a variety of reasons. Whether CCMD / Rye can
address these elevated flows through reductions in I/ exclusively, or if the municipalities
must proceed with a WWTF expansion is a topic of conversation which CCMD is
currently having with the WQCD. The implementation and timing of a proposed
expansion may ultimately be determined through input provided by the WQCD through a
compliance schedule.

Other factors which may impact a proposed WWTF expansmn might involve Regulation
No. 85 and Regulation No. 31. WQCC Regulation No. 85, the new interim nutrients